



PERCENT SOLID

Analyst Name: jignesh

Date: 4/5/2018

OVENTEMP IN Celsius(°C): 108

Time IN: 17:22

In Date: 04/04/2018

Weight Check 1.0g: 1.00 g

Weight Check 10g: 10.00 g

OvenID: M Oven-1

OVENTEMP OUT Celsius(°C): 104

Time OUT: 08:00

Out Date: 04/05/2018

Weight Check 1.0g: 1.00 g

Weight Check 10g: 10.00 g

BalanceID: M Sc-1

QC: LB94383

Lab ID	Client Sample ID	Dish#	Dish Wt(g) (A)	Dish + Sample Wt(g) (B)	Dish + Dry Sample Wt(g) (C)	% Solid
J2151-01	AU-06-040318-A	1	1.13	9.59	8.5	87.1
J2151-03	AU-06-040318-B	2	1.13	9.89	8.61	85.4
J2151-05	AU-06-040318-C	3	1.13	9.9	8.91	88.7
J2153-01	HR-06-040418-A	4	1.19	9.69	8.81	89.6
J2153-03	HR-06-040418-B	5	1.17	9.97	8.48	83.1
J2153-05	HR-06-040418-C	6	1.12	9.86	8.78	87.6
J2166-01	TR-05-040318	7	1.11	9.8	8.78	88.3
J2209-02	OILY-DEBRIS	8	1.00	2.00	2.00	100
J2214-01	HH-STONE	9	1.00	2.00	2.00	100
J2214-02	HH-STONE	10	1.00	2.00	2.00	100
J2218-01	ARSPLIT-180403-01	11	1.16	9.95	6.85	64.7
J2223-02	WW	12	1.13	9.59	8.63	88.7
J2223-03	WW	13	1.13	9.59	8.63	88.7
J2227-01	SB-1	14	1.18	9.62	7.94	80.1
J2227-02	SB-2	15	1.16	9.97	8.7	85.6
J2227-03	SB-3	16	1.1	9.69	8.13	81.8
J2228-01	11-WC	17	1.15	9.95	9.12	90.6
J2228-02	11-WC	18	1.15	9.95	9.12	90.6
J2231-01	42ND-STREET	19	1.13	9.78	8.29	82.8
J2231-02	42ND-STREET	20	1.13	9.78	8.29	82.8
J2232-01	LA	21	1.17	9.64	7.99	80.5
J2232-02	LA	22	1.17	9.64	7.99	80.5
J2237-01	SC-1	23	1.19	9.98	8.92	87.9
J2238-01	J1997-42RE-PAINT-CHIPS	24	1.00	2.00	2.00	100
J2238-02	GREY-PAINT-SLAB-1	25	1.00	2.00	2.00	100
J2238-03	GREY-PAINT-SLAB-2	26	1.00	2.00	2.00	100
J2238-04	GREY-PAINT-SLAB-3	27	1.00	2.00	2.00	100
J2238-05	GREY-PAINT-STOOD-1	28	1.00	2.00	2.00	100
J2238-06	GREY-PAINT-STOOD-2	29	1.00	2.00	2.00	100
J2239-01	S-1-COMP	30	1.14	9.89	8.46	83.7
J2239-02	S-2-COMP	31	1.13	9.96	8.36	81.9
J2239-03	S-3-COMP	32	1.1	9.61	8.29	84.5
J2239-04	S-4-COMP	33	1.12	9.58	8.25	84.3
J2240-01	PF-01	34	1.12	9.57	8.04	81.9

$$\% \text{ Solid} = \frac{(C-A) * 100}{(B-A)}$$

WORKLIST(Hardcopy Internal Chain)

1394383

WorkList Name : %1-040418

WorkList ID : 110370

Date : 4/4/2018 7:48:12 AM

Due Date	Matrix	Sample	Test	Preservative	Customer	Storage Location	Customer Sample	Collect Date	Method
04/06/2018	Solid	J2151-01	Percent Solids	Cool 4 deg C	PSEG05	J63	AU-06-040318-A	04/03/2018	Chemtech -SO
04/06/2018	Solid	J2151-03	Percent Solids	Cool 4 deg C	PSEG05	J63	AU-06-040318-B	04/03/2018	Chemtech -SO
04/06/2018	Solid	J2151-05	Percent Solids	Cool 4 deg C	PSEG05	J63	AU-06-040318-C	04/03/2018	Chemtech -SO
04/08/2018	Solid	J2153-01	Percent Solids	Cool 4 deg C	PSEG05	M32	HR-06-040418-A	04/04/2018	Chemtech -SO
04/08/2018	Solid	J2153-03	Percent Solids	Cool 4 deg C	PSEG05	M32	HR-06-040418-B	04/04/2018	Chemtech -SO
04/08/2018	Solid	J2153-05	Percent Solids	Cool 4 deg C	PSEG05	M32	HR-06-040418-C	04/04/2018	Chemtech -SO
04/06/2018	Solid	J2166-01	Percent Solids	Cool 4 deg C	PSEG05	J63	TR-05-040318	04/03/2018	Chemtech -SO
04/10/2018	Solid	J2209-02	Percent Solids	Cool 4 deg C	PSEG02	M11	OILY-DEBRIS	04/03/2018	Chemtech -SO
04/08/2018	Solid	J2214-01	Percent Solids	Cool 4 deg C	PSEG01	M21	HH-STONE	04/04/2018	Chemtech -SO
04/08/2018	Solid	J2214-02	Percent Solids	Cool 4 deg C	PSEG01	M21	HH-STONE	04/04/2018	Chemtech -SO
04/05/2018	Solid	J2218-01	Percent Solids	NONE	VIAS01	L21	ARSPLIT-180403-01	04/03/2018	Chemtech -SO
04/08/2018	Solid	J2223-02	Percent Solids	Cool 4 deg C	PSEG01	M23	WW	04/04/2018	Chemtech -SO
04/08/2018	Solid	J2223-03	Percent Solids	Cool 4 deg C	PSEG01	M23	WW	04/04/2018	Chemtech -SO
04/11/2018	Solid	J2227-01	Percent Solids	Cool 4 deg C	DIST01	L51	SB-1	04/03/2018	Chemtech -SO
04/11/2018	Solid	J2227-02	Percent Solids	Cool 4 deg C	DIST01	L51	SB-2	04/03/2018	Chemtech -SO
04/11/2018	Solid	J2227-03	Percent Solids	Cool 4 deg C	DIST01	L51	SB-3	04/03/2018	Chemtech -SO
04/08/2018	Solid	J2228-01	Percent Solids	Cool 4 deg C	PSEG01	M23	11-WC	04/04/2018	Chemtech -SO
04/08/2018	Solid	J2228-02	Percent Solids	Cool 4 deg C	PSEG01	M23	11-WC	04/04/2018	Chemtech -SO
04/08/2018	Solid	J2231-01	Percent Solids	Cool 4 deg C	PSEG01	M32	42ND-STREET	04/04/2018	Chemtech -SO
04/08/2018	Solid	J2231-02	Percent Solids	Cool 4 deg C	PSEG01	M32	42ND-STREET	04/04/2018	Chemtech -SO
04/08/2018	Solid	J2232-01	Percent Solids	Cool 4 deg C	PSEG01	M23	LA	04/04/2018	Chemtech -SO

Date/Time 04-04-18 11:00 AM Date/Time 04-04-18 5:30 PM
 Received by: JP Received by: JP
 Relinquished by: JP Relinquished by: JP

WORKLIST(Hardcopy Internal Chain)

2304383

WorkList Name : %1-040418

WorkList ID : 110370

Date : 4/4/2018 7:48:12 AM

Due Date	Matrix	Sample	Test	Preservative	Customer	Storage Location	Customer Sample	Collect Date	Method
04/08/2018	Solid	J2232-02	Percent Solids	Cool 4 deg C	PSEG01	M23	LA	04/04/2018	Chemtech -SO
04/14/2018	Solid	J2237-01	Percent Solids	Cool 4 deg C	BRIN05	L22	SC-1	04/04/2018	Chemtech -SO
03/21/2018	Solid	J2238-01	Percent Solids	Cool 4 deg C	PSEG01	M31	J1997-42RE-PAINT-CHIPS	03/20/2018	Chemtech -SO
04/05/2018	Solid	J2238-02	Percent Solids	Cool 4 deg C	PSEG01	M31	GREY-PAINT-SLAB-1	04/04/2018	Chemtech -SO
04/05/2018	Solid	J2238-03	Percent Solids	Cool 4 deg C	PSEG01	M31	GREY-PAINT-SLAB-2	04/04/2018	Chemtech -SO
04/05/2018	Solid	J2238-04	Percent Solids	Cool 4 deg C	PSEG01	M31	GREY-PAINT-SLAB-3	04/04/2018	Chemtech -SO
04/05/2018	Solid	J2238-05	Percent Solids	Cool 4 deg C	PSEG01	M31	GREY-PAINT-STOOD-1	04/04/2018	Chemtech -SO
04/05/2018	Solid	J2238-06	Percent Solids	Cool 4 deg C	PSEG01	M31	GREY-PAINT-STOOD-2	04/04/2018	Chemtech -SO
03/25/2018	Solid	J2239-01	Percent Solids	Cool 4 deg C	CORE03	L21	S-1-COMP	03/19/2018	Chemtech -SO
03/25/2018	Solid	J2239-02	Percent Solids	Cool 4 deg C	CORE03	L21	S-2-COMP	03/19/2018	Chemtech -SO
03/25/2018	Solid	J2239-03	Percent Solids	Cool 4 deg C	CORE03	L21	S-3-COMP	03/19/2018	Chemtech -SO
03/25/2018	Solid	J2239-04	Percent Solids	Cool 4 deg C	CORE03	L21	S-4-COMP	03/19/2018	Chemtech -SO
03/30/2018	Solid	J2240-01	Percent Solids	Cool 4 deg C	ENTA04	L21	PF-01	03/23/2018	Chemtech -SO

Date/Time 04-04-18

Received by: JP

Relinquished by: [Signature]

Date/Time 04-04-18 5:30 PM

Received by: [Signature]

Relinquished by: JP